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R E P O R T

of the

ORE DRESSING AND râ:TAT-'Li7;?GIGAï. LABOFü1TQR7ES.

Investigat ion No. 2110.

Ro$istanee to Fading of Anodized and
Dyed Aluminium Sheet.

Backgrcundô

A latter dated July 27, 1946, was received from the

Canadien Anod{ zed Products 71,irnited, Aurnray Ontario, per

R. F. PlacDonald, Chemist, requesting that a ni.unber of samples

of anodized and dyed alurnix:.ïirn sheet be investigated for

fading in arclight containing the same types of radiation as

stsLl.igkxt. The conditions under which the samples were

anodized were gïven. The fo1l.oYding colours were submitted:

gold, black, blue, bro.ar_, red, IIordeaux9 gre©n.



- Pago 2 - 

;C,veefle l%°1  

Each of tbe samplce submitted mas cut Into two 

pieo; 	One piece from each,samplo was placed In the 

Weather-Ometer, which was adjustod oo that the pieces wore 

not subjected to water spray. Throughout the investigation 

the temperature wan 95 F. The reults were as tollown: 

After 1 day - 	The green had faded a great deal. 

After 2 days - 	Very little green  cou  r remained. 

After 6 days 	The gold, red and Bordeaux had 

fad d very slietly. 

After 19 dayo 	Tho black remained unchanged. 

The blue was changed little or 

none. 

The brown was slightly faded. 

The gold and the rd  ware quite 

noticeably faded. 

The Bordeaux was very noticeably 

faded. 

Tho green had almost complotely 

disappeared. 

Tested and untested pieces of the different samples 

are shown for comparison on the accompanying card. (It was 

found :Impossible to photograph satlefactorlly the colour 

differences in thoso samples.) 

It is concluded that the coloured samples.gabmitted 

may be arranged in the following order with regard to fading: 

Black (best), blue, brow% gold and  rad»  

Bordeaux »  and green (worst). 

Notog 

These Laboratories would appreciate the following 

information for thylr filos 
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(Notep con .Ud) 

(1) Name oe eah  colour tested. 
(2)Manufacturer of each colour. 
(3) Sealing agent used. 
(4)CompositIon, statep etc. 0  of the 

aluminium used. 

If desirodp this information would be treated 

ae confidential. 
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FiRRJAB. 



Figure 1. 

Tested 

Untested 

SAMPLES OF ANODIZED AND DYED ALUMINIUM SHRET, 

TESTED AND UNTESTED. 


